
PARTS CATALOG

FOR

RICOH FAX 77/80/85 (for Europe)

[Model C]

RICOH COMPANY, LTD.

1 March 9, 1990 First edition



PARTS CATALOG

INTRODUCTION

This chapter instructs you the numbers and names of this parts on this machine.

INDEX to PARTS CATALOG

Section 1. Part Location and List

1. Exterior . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1—1

2. ADF/Scanner . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1—2

3. Printer/Electrical Components . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1—3

Section 2. Parts Index . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2 – 1

Note: Version

G . . . . . . . . . . . . . . . . . . . . . . . . . . . Germany U1 . . . . . . . . . . . . . . . . . . . . . . Universal 1

UK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . U.K. U2 . . . . . . . . . . . . . . . . . . . . . . Universal 2

I . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Italy UV . . . . . . . . . . . . . . . Universal and

Universal 2

Model

77 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . FAX 77

80 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . FAX 80

85 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . FAX 85



1. EXTERIOR
●

March 5th, 1990

1–1



March 9th 1990

INDEX PART NO DESCRIPTION. VERSION MODEL

1- 1 H053 4801 Original Tray-A4 A - 1

1- 2 H053 4800 Copy Tray -A4 A - 2

1- 3 H053 4829 Copy Retainer Wire A - 2

1- 4 H051 3165 Quick Dial Cover 77 B - 1

1– 4 H053 3165 Quick Dial Cover 80/85 B - 1

1- 5 H051 4388 Quick Dial Sheet 77 B - 1

1- 5 H053 4388 Quick Dial Sheet G 80/85 B - 1

1- 5 H053 3166 Quick Dial Sheet UK/U1 80/85 B - 1

1- 5 H053 4390 Quick Dial Sheet I 80/85 B - 1

1- 5 H053 4393 Quick Dial Sheet U2 80/85 B - 1

1- 6 H051 3145 Op-Port Cover Ass ’y- FAX77 G 77 B - 2

1- 6 H051 3150 Op-Port Cover Ass’y-FAX77 UK 77 B - 2

1- 6 H051 3151 Op-Port Cover Ass’y-FAX77 I 77 B - 2

1- 6 H051 3152 Op-Port Cover Ass’y-FAX77 UV 77 B - 2

1- 6 H053 3145 Op-Port Cover Ass’y-FAX80 G 80 B - 2

1- 6 H053 3150 Op-Port Cover Ass’y-FAX80 UK 80 B - 2

1- 6 H053 3151 Op-Port Cover Ass’y-FAX80 I 80 B - 2

1- 6 H053 3152 Op-Port Cover Ass’y-FAX80 UV 80/85 B - 2

1- 6 H055 3112 Op-Port Cover Ass’Y-FAX85 G 85 B - 2

1- 6 H055 3113 Op-Port Cover Ass’Y-FAX85 UK 85 B - 2

1- 6 H055 3114 Op-Port Cover Ass’Y-FAX85 I 85 B - 2

1- 7 H051 6000 PCB Ass’y-Op-Port 77 B - 2

1- 7 H053 6000 PCB Ass’y-Op-Port 80/85 B - 2

1- 8 H053 3142 Adjustment Screw Cap B - 2

1- 9 H051 3102 Upper Cover Ass’y-FAX77 77 D - 3

1- 9 H053 3148 Upper Cover Ass’y-FAX80 80 D - 3

1- 9 H055 3119 Upper Cover Ass’Y-FAX85 85 D - 3

1- 10 H053 3158 Sub Document Table D - 4

1- 11 H053 3143 Rear Cover Ass’Y C - 3

1-12 H053 3146 NCU Cover C - 2

1-13 H053 4124 Decal -Caution : Small SAF G 80 D - 3

1-13 H053 4125 Decal -Caution : Small SAF UK/U1 80 D - 3

1-13 H053 4126 Decal -Caution : Small SAF I 80 D - 3

1-13 H053 4128 Decal -Caution : Small SAF U2 80 D - 3

1-13 H055 4106 Decal -Caution : SAF G 85 D - 3

1-13 H055 4107 Decal -Caution : SAF UK/U1 85 D - 3

1-13 H055 4108 Decal -Caution : SAF I 85 D - 3

INDEX PART NO DESCRIPTION VERSION MODEL.

1- 13 H055 4110 Decal -Caution : SAF U2 85 D - 3

1- 14 H053 3113 Interface Plate Cover C - 3

1- 15 H053 4112 Decal -Set Document G D - 3

1- 15 H053 4113 Decal -Set Document UK/U1 D - 3

1- 15 H053 4114 Decal -Set Document I D - 3

1- 15 H053 4116 Decal -Set Document U2 D - 3

1- 16 H053 3101 Right Cover C - 4

1- 17 H053 3117 Inner Cover -Scanner : A4 C - 3

1- 18 H053 3078 Spring -Hopper D - 4

1- 19 H041 3156 Clamper -Spring : Hopper D - 4

1– 20 H053 3102 Left Cover A - 3

1-21 H054 3111 NCU Fixing Plate B - 3

1- 22 H053 3126 Rubber Foot -20.6 X 7.6 B - 4

1- 23 H053 3121 Metal Base Ass’y B - 4

1- 24 H053 3138 Base Guide - Rear-Right C - 4

1- 25 H053 3137 Base Guide - Front-Right B - 4

1- 26 H053 3136 Base Guide-Rear-Left C - 4

1- 27 H053 3135 Base Guide-Front-Left B - 4

1- 28 H053 2123 Stepped Screw-M4 : Printer A - 3

1- 29 H053 1160 Spring Wire - Locking A - 3

1-30 H053 1144 Spacer -Locking A - 3

1-31 H053 1145 Locking Ass’Y A - 3

1- 32 H053 1150 Stepped Screw- Locking A - 3

1-33 H012 3628 Space Roller -Locking A - 4

1-34 H053 4137 Decal -Replace Paper G A - 4

1-34 H053 4138 Decal -Replace Paper UK/U1 A - 4

1-34 H053 4139 Decal –Replace Paper I A - 4

1-34 H053 4141 Decal -Replace Paper U2 A - 4

1- 35 H053 3100 Front Cover A - 4

1- 36 H053 5314 Harness - Front/Upper B - 3

1-37 H053 4192 Decal -Power Switch G D - 2

1-38 H053 4913 Decal -Gear : G G D - 3

1-38 H053 4914 Decal -Gear : I I D - 3

1-38 H053 4915 Decal -Gear : U1 U1 D - 3

1-38 H053 4916 Decal -Gear : U2 U2 D - 3

1-39 H053 2174 Cord Clamp -TEL G/I/UV D - 3

1-40 0804 6097 Allen Screw -M3X6 D - 1

1–1



PART NO.

H053 3227

H022 5003

H051 5101

H051 5102

H051 5103

H051 5104

H053 5101

H053 5102

H053 5103

H053 5104

H055 5101

H055 5102

H055 5103

H033 4806

H053 4316

H053 4302

H051 4304

H051 4305

H051 4306

H051 4307

H051 4308

H053 4310

H053 4317

H053 4319

H053 4321

H053 4323

H051 4314

H051 4315

H051 4316

H051 4317

H051 4318

H053 4315

H053 4318

H053 4320

H053 4322

H053 4324

DESCRIPTION

Spring-Hopper : Rear

Telephone Line -UK

Op-Port Unit

Op-Port Unit - FAX77 (1- 4 - 1- 7)

Op-Port Unit - FAX77 (1- 4 - 1- 7)

Op-Port Unit - FAX77 (l-4 - 1-7)

Op-Port Unit
- 
FAX80 (1- 4 - 1- 7)

Op-Port Unit
- 
FAX80 (1-4 - 1 -7)

Op-Port Unit
- 
FAX80 (1- 4 - 1- 7)

Op-Port Unit
- 
FAX80 (1- 4 - 1- 7)

Op-Port Unit - FAX85 (1- 4 - 1- 7)

Op-Port Unit - FAX85 (1- 4 - 1- 7)

Op-Port Unit - FAX85 (1- 4 - 1- 7)

Allen Key - 2.5

N E C R

Quick Dial Labels

Operator’s Manual

Operator’s Manual

Operator’s Manual

Operator’s Manual

Operator’s Manual

- FAX77

- FAX77

- FAX77

- FAX77

- FAX77

Operator’s Manual - FAX80/85

Operator’s Manual - FAX80/85

Operator’s Manual - FAX80/85

Operator’s Manual - FAX80/85

Operator’s Manual - FAX80/85

Quick Reference Guide - FAX77

Qluick Reference Guide - FAX77

Quick Reference Guide - FAX77

Quick Reference Guide - FAX77

Quick Reference Guide - FAX77

Quick Reference Guide - FAX80

Quick Reference Guide - FAX80

Quick Reference Guide - FAX80

Quick Reference Guide - FAX80

Quick Reference Guide - FAX80

VERSION

UK

G

UK

I

UV

G

UK

I

UV

G

UK

I

G

UK

I

U1

U2

G

UK

I

U1

U2

G

UK

I

U1

U2

G

UK

I

U1

U2

MODEL

77

77

77

77

80

80

80

80/85

85

85

85

77

77

77

77

77

80/85

80/85

80/85

80/85

80/85

77

77

77

77

77

80

80

80

80

80

LOCA-

TION

D - 4

D - 2

B - 1

B - 1

B - 1

B - 1

B - 1

B - 1

B - 1

B - 1

B - 1

B - 1

B - 1

INDEX

1- **

1- **

1- **

1- **

1- **

1- **

1- **

1- **

1- **

1- **

1- **

1-100

1-101

1-102

1-103

1-104

1-105

PART NO.

H055 4343

H055 4346

H055 4345

H055 4344

H055 4347

H051 4328

H051 4329

H053 4484

H053 4485

H055 4331

H055 4337

0951 3006B

0951 3008B

0951 4006B

0720 0060E

1105 0115

1105 0109

DESCRIPTION

Quick Reference Guide - FAX85

Quick Reference Guide - FAX85

Quick Reference Guide - FAX85

Quick Reference Guide - FAX85

Quick Reference Guide -FAX85

Operation Panel Sheet

Operation Panel Sheet

Operation Panel Sheet

Operation Panel Sheet

Operation Panel Sheet

Operation Panel Sheet

Philips Screw with Flat Washer -M3x6

Philips Screw with Flat Washer -M3x8

Philips Screw with Flat Washer -M4x6

Retaining Ring -M6

Tie Wrap - SKB-85

Cord Keep

VERSION

G

UK

I

U1

U2

U1

U2

U1

U2

U1

U2

MODEL

85

85

85

85

85

77

77

80

80

85

85

LOCA-

TION

1–1





2. ADF/SCANNER

INDEX

2- 1

2- 2

2- 3

2- 4

2- 5

2- 6

2- 7

2- 8

2- 9

2-10

2-11

2-12

2-13

2-14

2-15

2-16

2-17

2-18

2-19

2-20

2-21

2-22

2-23

2-24

2-25

2-26

2-27

2-28

2-29

2-30

2-31

2-32

2-33

2-34

2-35

2-36

2-37

PART NO.

H053 5018

H041 1549

H053 1516

H053 1560

H053 1523

H053 1515

H053 1514

H053 1529

H041 1537

H041 1539

H053 1524

H053 1537

H053 1513

H053 1538

H053 1576

H053 1547

H053 1581

H053 1558

H053 1582

H053 1548

H041 1502

H041 1505

H053 1506

H053 1502

H053 1507

H041 1527

H041 1528

H041 1525

H053 1575

H041 1563

H053 1500

H053 1508

H012 1183

H053 1517

H053 1521

H053 2136

H053 1566

DESCRIPTION

Document Sensor

Trast Screw

Slider –Release : Separation

Slider -Release : ADF

Spring-Separation Roller

Slider - Friction

Bracket - Separation

Adjustment Screw-PB

Shaft - Pressure Plate : Separation

Spring -Pressure Plate : Right

Spacer - M6x14

Pressure Plate – Separation

Base - Separation Unit

Shaft -Bracket : Separation Roller

Separation Roller

Shaft - Separation RoIler

Disk - Friction : Separation Roller

Washer - M6x1.5

Spring - Friction : Separation Roller

Stopper - Friction : #180

ADF Feed Roller

Pick Up Roller

Idle Gear - Pick UP

Bracket Ass’y -Pick Up Roller

Shaft - Feed Roller

Boss - Pick UP

Spring - Friction : Pick Up

Sleeve - Pick UP

Bushing  - M6.2

Cushion - Pick UP

Guide Plate - ADF : Lower

Base Ass’y - ADF:A4

White Mylar - A4

Inner Cover -Operation Panel : Front

Inner Cover -Operation Panel : Rear

Antistatic Brush-Printer : A4

Shaft -Release : ADF

VERSION MODEL
LOCA-

TION

B - 1

A - 1

A - 1

B - 1

B - 1

B - 1

A - 2

B - 1

B - 1

B - 1

A - 2

B - 2

B - 1

A - 2

A - 2

A - 1

A - 2

A - 2

A - 2

A - 2

A - 3

A - 3

A - 3

A - 3

B - 3

B - 3

A - 3

A - 3

A - 3

A - 3

A - 3

B - 2

B - 3

A - 3

B - 2

B - 2

B - 2

INDEX

2-38

2-39

2-40

2-41

2-42

2-43

2-44

2-45

2-46

2-47

2-48

2-49

2-50

2-51

2-52

2-53

2-54

2-55

2-56

2-57

2-58

2-59

2-60

2-61

2-62

2-63

2-64

2-65

2-66

2-67

2-68

2-69

2-70

2-71

2-72

2-73

2-74

PART NO.

H053 1567

H053 1568

H053 1554

H053 1600

H053 1555

H053 1569

H053 1574

H053 1527

H053 1525

H012 1144

H053 1100

H053 1101

H053 1107

H053 1106

H053 1103

H053 1104

H053 1109

H053 1108

H053 1105

H053 1133

H053 1172

H053 1173

H053 1132

H053 5205

H053 5208

H053 1153

H053 1113

H053 1161

H053 1112

H014 1101

H053 1111

H053 6022

H053 5315

H053 3115

H053 5012

H053 1141

H053 1163

DESCRIPTION

Arm-Release : ADF

Locking - ADF : Front

Spring -Locking : Front

Bushing - M6 : CUFE

Spring-Locking : Rear

Locking - ADF : Rear

Spring -Release : Slider

Shaft - Pressure Roller

Plate Spring -Pressure Roller

Pressure Roller

Base-Scanner : A4

1st Mirror

Holder - 1st Mirror : Front

Holder - 1st Mirror : Rear

2nd Mirror

Dust Cover - 2nd Mirror

Holder – 2nd Mirror : Front

Holder - 2nd Mirror : Rear

3rd Mirror

Exposure Glass

Holder –Exposure Glass : Front

Holder -Exposure Glass : Rear

Guide Plate-Scanner : Lower

Xenon Lamp - A4

Xenon Lamp Stabilizer - A4

Insulating Sheet - Xe Lamp Stabilizer

Plate-Harness Holder : Xenon Lamp

Guide - Xenon Lamp

Shading Plate - A4

Lens - F4.5/22.2

Lens Block-A4

PCB Ass’y - SBU

Harness - SBU/FCU

Inner Cover - ADF Clutch

Electromagnetic Clutch

Timing Belt - 189

Timing Belt -171

VERSION MODEL
LOCA-

TION

B - 2

A - 2

A - 2

A - 4

B - 2

B - 2

B - 1

B - 3

B - 3

B - 3

C - 3

B - 3

B - 3

B - 3

C - l

C - l

C - l

C - l

B - 1

C - l

C - l

C - l

C - l

B - 2

C - 2

C - 2

B - 2

A - 4

C - 2

D - 2

D - 2

D - 2

D - 2

D - 2

D - 2

D - 2

D - 2

1 –2



INDEX

2-75

2-76

2-77

2-78

2-79

2- 80

2-81

2- 82

2- 83

2-84

2- 85

2- 86

2- 87

2– 88

2- 89

2- 90

2– 91

2– 92

2- 93

2- 94

2- 95

2- 96

2- 97

2- 98

2- 99

2-100

2-101

2-102

2-103

2-104

2-105

2-106

2-107

2-108

2-109

2-110

2-111

PART NO.

H053 1139

H053 1138

H053 5306

H053 1140

H053 1137

H053 1170

H053 1126

H053 1120

H053 5028

H053 1130

H053 1131

H053 1115

H053 1119

H053 1156

H053 1110

H053 2146

H053 2148

H053 2191

H053 2144

H053 2145

H053 2129

H053 2177

H053 5203

H053 2163

H053 2164

H053 2118

H053 2166

H053 2165

H053 2117

H053 2110

H053 2142

H053 5316

H053 1143

H053 2115

H053 1148

H012 3623

H053 2197

DESCRIPTION

Pulley - R2 Roller

Pulley - R1 Roller

Ground Wire - 120 mm

Idle Gear - Scanner

Reduction Pulley-Scanner

Belt Tensioner Bracket

Belt Tensioner Roller

Side Plate Ass’y -Rear

Tx Motor

R1 Roller

R2 Roller

Side Plate Ass’y -Front

Arm-Side Plate : Front

Bracket Ass’y -Hinge : ADF

Mirror Cover

Guide Plate -Feed-out : A4

Lavel -Black : SB-4 Sensor

Feed-out Roller Ass’y-A4 : Upper

Holder -Feed-out Roller : Front

Holder -Feed-out Roller : Rear

Plate Spring -Thermal Head

Harness Cover -Thermal Head

Thermal Head- A4 : Kyocera

Fixing Plate -Thermal Head : Front

Bracket -Thermal Head : Front

Fixing Plate -Thermal Head : Center

Bracket -Thermal Head : Center

Bracket -Thermal Head : Rear

Fixing Plate -Thermal Head : Rear

Guide Roller – Printer

Thermal Head Cover : A4

Harness - T .Head/PSU

Release Lever – Scanner

Turn Roller – A4

Spring -Lock : Scanner

Stepped Screw – Scanner – Left

Bracket -Turn Roller : Front

VERSION MODEL
LOCA-

TION

C - 2

C - 2

C - 2

C - 2

C - 2

C - 2

C - 2

C - 2

C - 2

B - 4

B - 4

A - 4

A - 4

A - 4

C - 4

C - 4

C - 4

C - 3

B - 4

C - 3

C - 3

C - 3

C - 3

D - 4

C - 3

C - 3

C - 3

D - 3

D - 3

D - 3

D - 3

D - 4

D - 4

D - 4

D - 4

B - 4

D - 4

M a r r h  9 t h  1 9 9 0

INDEX PART NO DESCRITION VERSI0N MODEL.

2-112 H053 2198 Bracket -Turn Roller : Rear D - 4

2-113 H012 2119 Bushing - M4 C - 4

2-114 H053 1534 Slider Sheet B - 1

2-115 H053 1545 Trast Screw- Spring B - 1

2-116 H053 1168 Sheet -Guide Plate : Front B - 2

2-117 H053 1167 Sheet -Guide Plate : Rear B - 2

2-118 H053 2189 O Ring - P3 D - 3

2-119 H053 1165 Sheet -Lock Lever D-4

2-120 H053 1571 Sheet -Side Plate : Rear D - 4

2-121 H053 1572 Sheet -Side Plate : Rear 2 D - 4

2-122 H053 5308 Ground Wire -Bottom-Side : Rear C - 2

2-123 H053 5313 Ground Wire -Separation Base A - 1

2-124 5466 3198 Washer - SBU D - 3

2-125 H053 1570 Mylar -Document Stopper B - 3

2-126 H053 1174 Washer M6 -Scanner Unit A - 4

2-200 0951 3006B Philips Screw with Flat Washer - M3x6

2-201 0951 3008B Philips Screw with Flat Washer - M3x8

2-202 0951 4006B Philips Screw with Flat Washer - M4x6

2-203 0954 3010B Philips Screw - M3X10

2-204 0951 3005B Philips Screw with Flat Washer - M3X5

2-205 0313 0060B Philips Pan Head Screw – M3X6

2-206 0573 0040E Hexagon Headless Set Screw - M3X4

2-207 0954 3006B Double Sens Screw – M3X6

2-208 0720 0040E Retaining Ring - M4

2-209 0720 0020E Retaining Ring - M2

2-210 0720 0030E Retaining Ring - M3

2-211 0720 0050E Retaining Ring - M5

2-212 0807 3005 Washer -Reverse Gear

2-213 1105 0115 Tie Wrap - SKB-85

1 –2



March 5th, 1990

1 –3



3 PRINTER/ELECTRICAL COMPONENTS. March 9th 1990

INDEX PART NO. DESCRIPTION VERSI0N MODEL

3- 1 HO53 21O9 Feed-out Roller - A4 : Lower B - 2

3- 2 H012 2119 Bushing - M4 B - 1

3- 3 H053 2113 Pulley - Feed-out A - 2

3- 4 H053 2114 Belt - M2.5 : Feed-out A - 2

3- 5 H053 2108 Platen Roller - A4 B - 2

3- 6 H012 2113 Pulley - Platen Roller - A4 A - 2

3- 7 5474 2152 Bushing -Platen Roller B - 2

3- 8 H053 2112 Pulley - Platen B - 1

3- 9 H053 4143 Decal - Cutter G B - 2

3- 9 H053 4144 Decal - Cutter UK/Ul B - 2

3- 9 H053 4145 Decal - Cutter I B - 2

3- 9 H053 4147 Decal -Cutter U2 B - 2

3- 10 H053 4149 Decal -Cutter Guide B - 2

3- 11 H053 2161 Cutter Ass’y -A4 B - 2

3- 12 H053 2141 Plate Spring - Feed-out Roller B - 1

3- 13 H053 5308 Ground Wire -Bottom-Side -Rear C - 3

3- 14 H053 2131 Ground Plate-Feed-out Roller B - 1

3- 15 H041 2122 Timing Belt - 180 : 4 C - 1

3- 16 H053 2126 Reduction Pulley -Printer C - 1

3- 17 H053 2111 Timing Belt - 56T C - 1

3- 18 H001 4221 Harness Clamper -Document Table C - 2

3- 19 H053 2132 Harness Guide -Rear C - 2

3-20 H053 2171 Bracket -RX Motor C - 2

3-21 H053 2130 Ground Plate-Motor Bracket C - 2

3- 22 H053 2178 Inner Cover -Cutter C - 3

3- 23 H053 3130 Shield Plate - PSU D - 2

3-24 H053 2199 Sheet -Paper Holder : A4 B - 4

3-25 H053 5014 Rx Motor C - 3

3- 26 H053 2106 Sensor Cover – Feed out B - 3

3- 27 H053 5013 Sensor Ass’y-SB4 B - 3

3-28 H053 3131 Insulating Sheet - PSU D - 2

3- 29 H053 5016 Sensor Ass’y-SB5 B - 3

3- 30 H053 2155 Sheet -Roll Paper : Front C - 3

3-31 H053 2128 Sheet -Roll Paper : Rear C - 3

3- 32 H053 5310 Ground Wire -Bottom-Side -Front B - 3

3- 33 H053 3118 Bracket -Cover : Front B - 3

3– 34 H053 2107 FCU Cover - A4 B - 3

“ -.., . v - v

INDEX PART NO. DESCRIPTION VERSION MODEL

3-35 H053 5023 Monitor Speaker Ass’y B - 4

3-36 H053 3220 Bracket -Door Switch G/I/UV B - 4

3-36 H053 3119 Bracket -Door Switch UK B - 4

3-37 H053 5027 Sensor Ass’Y-SB10 B - 4

3-38 H053 2102 Base Ass’y -Printer : A4 C - 4

3- 39 H053 5305 Harness - NCU/FCU C - 2

3-40 H053 5302 Harness - PSU/FCU D - 2

3-41 H053 2182 Fixing Plate - SRAM C - 4

3-42 H053 6023 PCB ASS’y - NCU G/UV C - 2

3-42 H053 6026 PCB Ass’y - NCU UK/I C - 2

3-43 H053 5003 PSU Ass’y - Europe : 220V D - 2

3-44 H051 6007 PCB Ass’y - FCU : FAX77 : G G 77 D - 4

3-44 H051 6008 PCB Ass’y - FCU : FAX77 : UK UK 77 D - 4

3-44 H051 6009 PCB Ass’y - FCU : F~77 : I I 77 D - 4

3-44 H051 6010 PCB Ass’y - FCU : FAX77 : U1 U1 77 D - 4

3-44 H05 16014 PCB Ass’y - FCU : FAX77 : U2 U2 77 D - 4

3-44 H053 6007 PCB Ass’y - FCU : FAX80 : G G 80 D - 4

3-44 H053 6008 PCB Ass’y - FCU : FAX80 : UK UK 80 D - 4

3-44 H053 6009 PCB Ass’y - FCU : FAX80 : I I 80 D - 4

3-44 H053 6010 PCB Ass’y - FCU : FAX80 : U1 U1 80 D - 4

3-44 H053 6014 PCB Ass’y - FCU : FAX80 : U2 U2 80 D - 4

3-44 H055 6007 PCB Ass’y - FCU : FAX85 : G G 85 D - 4

3-44 H055 6008 PCB Ass’y - FCU : FAX85 : UK UK 85 D - 4

3-44 H055 6009 PCB Ass’y - FCU : FAX85 : I I 85 D - 4

3-44 H055 6010 PCB Ass’y - FCU : FAX85 : U1 U1 85 D - 4

3-44 H055 6014 PCB Ass’y - FCU : FAX85 : U2 U2 85 D - 4

3-45 H041 6014 R96FI Modem-411 D - 3

3-46 H053 6012 PCB Ass’y - SRAM C - 4

3-47 2801 0031 Power Cord G/I/UV D - 2

3-47 H022 5002 Power Cord-UK UK D - 2

1 –3

- , , ,  - , , , , - , , . , . , , ,  “ , , , ” ! ” — , , ” — - . — , —



INDEX PART NO. DESCRIPTION VERSION MODEL

3-100 0951 3006B Philips Screw with Flat Washer - M3X6

3-101 0951 3008B Philips Screw with Flat Washer - M3X8

3-102 0951 4006B Philips Screw with Flat Washer - M4X6

3-103 0951 3005B Philips Screw with Flat Washer - M3X5

3-104 0954 3006B Double Sens Screw - M3X6

3-105 0954 3008B Philips Screw -M3X8

3-106 0951 3010B Philips Screw with Flat Washer -M3X10

3-107 0312 0080B Philips Screw with Flat Washer - M2X8

3-108 0574 0040E Hexagon Headless Set Screw - M4X4

3-109 0720 0060E Retaining Ring -M6

3-110 0720 0030E Retaining Ring -M3

3-111 0720 0040E Retaining Ring -M4

INDEX PART NO. DESCRIPTION

March 9th

VERSION MODEL

1990

LOCA-

TION

1 –3



PARTS INDEX

Note: Version

G . . . . . . . . . . . . . . . . . . . . . . . . . . . Germany U1 . . . . . . . . . . . . . . . . . . . . . . Universal 1
UK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . U.K. U2 . . . . . . . . . . . . . . . . . . . . . . Universal 2
I . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Italy                    UV . . . . . . . . . . . . . . . Universal 1 and

Universal 2
Model
77 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . ■ . . . . . . . . . . . . . . . FAX 77
80 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . FAX 80
85 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . FAX 85



PART NO.

0804 6097

2801 0031

5466 3198

5474 2152

H001 4221

H012 1144

H012 1183

H012 2113

H012 2119

H012 2119

H012 3623

H012 3628

H014 1101

H022 5002

H022 5003

H033 4806

H041 1502

H041 1505

H041 1525

H041 1527

H04 1528

H041 1537

H041 1539

H041 1549

H041 1563

H041 2122

H041 3156

H041 6014

H051 3102

H051 3145

H051 3150

H051 3151

H051 3152

H051 3165

H051 4304

H051 4305

H051 4306

DESCRIPT ION

Allen Screw - M3x6

Power Cord

Washer - SBU

Bushing - Platen Roller

Harness Clamper -Document Table

Pressure Roller

White Mylar - A4

Pulley - Platen Roller - A4

Bushing - M4

Bushing - M4

Stepped Screw-Scanner - Left

Space Roller -Locking

Lens - F4.5/22.2

Power Cord-UK

Telephone Line–UK

Allen Key -2.5

ADF Feed Roller

Pick Up Roller

Sleeve - Pick UP

Boss - Pick Up

Spring - Friction : Pick Up

Shaft - Pressure Plate : Separation

Spring -Pressure Plate : Right

Trast Screw

Cushion - Pick Up

Timing Belt - 180 : 4

Clamper -Spring : Hopper

R96FI Modem-411

Upper Cover Ass’y-FAX77

Op-Port Cover Ass’y-FAX77

Op-Port Cover Ass’y-FAX77

Op-Port Cover Ass’y-FAX77

Op-Port Cover Ass’y-FAX77

Quick Dial Cover

Operator’s Manual - FAX77

Operator’s Manual - FAX77

Operator’s Manual - FAX77

VERSION

G/I/UV

UK

UK

G

UK

I

UV

G

UK

I

MODEL

77

77

77

77

77

77

77

77

77

PAGE AND
INDEX NO

1-40 

3-47

2-124

3- 7

3-18

2-47

2-33

3- 6

2-113

3- 2

2-110

1-33

2-67

3-47

1-42

1- **

2-21

2-22

2-28

2-26

2-27

2- 9

2-10

2- 2

2-30

3-15

1- 19

3-45

1- 9

1- 6

1- 6

1- 6

1- 6

1- 4

1- **

1- **

1- **

M a r c h  9 t h ,  1 9 9 0

PART NO DESCRIPT ION VERSION MODEL.

H051 4307 Operator’s Manual - FAX77 U1 77 1 - * *

H051 4308 Operator’s Manual - FAX77 U2 77 1- **

H051 4314 Quick Reference Guide - FAX77 G 77 1- **

H051 4315 Quick Reference Guide - FAX77 UK 77 1- **

H051 4316 Quick Reference Guide - FAX77 I 77 1- **

H051 4317 Quick Reference Guide - FAX77 U1 77 1- **

H051 4318 Quick Reference Guide - FAX77 U2 77 1- **

H051 4328 Operation Panel Sheet U1 77 1- **

H051 4329 Operation Panel Sheet U2 77 1- **

H051 4388 Quick Dial Sheet 77 1- 5

H051 5101 Op-Por t Unit - FAX77 (1- 4 - 1- 7) G 77 1- A

H051 5102 Op-Port Unit - FAX77 (1- 4 - 1- 7) UK 77 1- A

H051 5103 Op-Port Unit - FAX77 (1- 4 - 1- 7) I 77 1- A

H051 5104 Op-Port Unit - FAX77 (1- 4 - 1- 7) UV 77 1- A

H051 6000 PCB Ass’y - Op-Port 77 1- 7

H051 6007 PCB Ass’y - FCU : FAX77 : G G 77 3-44

H051 6008 PCB Ass’y - FCU : FAX77 : UK UK 77 3-44

H051 6009 PCB ASS’y - FCU : FAX77 : I I 77 3-44

H051 6010 PCB ASS'y - FCU : FAX77 : U1 U1 77 3-44

H051 6014 PCB Ass’y - FCU : FAX77 : U2 U2 77 3-44

H053 1100 Base -Scanner : A4 2-48

H053 1101 1st Mirror 2-49

H053 1103 2nd Mirror 2-52

H053 1104 Dust Cover - 2nd Mirror 2-53

H053 1105 3rd Mirror 2-56

H053 1106 Holder - 1st Mirror : Rear 2-51

H053 1107 Holder - 1st Mirror : Front 2-50

H053 1108 Holder - 2nd Mirror : Rear 2-55

H053 1109 Holder - 2nd Mirror : Front 2-54

H053 1110 Mirror Cover 2-89

H053 1111 Lens Block-A4 2-68

H053 1112 Shading Plate-A4 2-66

H053 1113 Plate-Harness Holder : Xenon Lamp 2-64

H053 1115 Side Plate Ass’y -Front 2-86

H053 1119 Arm-Side Plate : Front 2-87

H053 1120 Side Plate Ass’y -Rear 2-82

H053 1126 Belt Tensioner Roller 2-81

2–1



M a r c h  9 t h ,  1 9 9 0

PART NO.

H053 1130

H053 1131

H053 1132

H053 1133

H053 1137

H053 1138

H053 1139

H053 1140

H053 1141

H053 1143

H053 1144

H053 1145

H053 1148

H053 1150

H053 1153

H053 1156

H053 1160

H053 1161

H053 1163

H053 1165

H053 1167

H053 1168

H053 1170

H053 1172

H053 1173

H053 1174

H053 1500

H053 1502

H053 1506

H053 1507

H053 1508

H053 1513

H053 1514

H053 1515

H053 1516

H053 1517

H053 1521

DESCRIPTION

R1 Roller

R2 Roller

Guide Plate -Scanner : Lower

Exposure Glass

Reduction Pulley-Scanner

Pulley - R1 Roller

Pulley - R2 Roller

Idle Gear - Scanner

Timing Belt - 189

Release Lever - Scanner

Spacer - Locking

Locking Ass’y

Spring -Lock : Scanner

Stepped Screw -  Locking

Insulating Sheet - Xe Lamp Stabilizer

Bracket Ass’y -Hinge  : ADF

Spring Wire -Locking

Guide - Xenon Lamp

Timing Belt - 171

Sheet - Lock Lever

Sheet - Guide Plate : Rear

Sheet - Guide Plate : Front

Belt Tensioner  Bracket

Holder -Exposure  Glass : Front

Holder -Exposure  Glass : Rear

Washer  M6 -Scanner  Unit

Guide Plate - ADF  : Lower

Bracket Ass’y - Pick Up Roller

Idle Gear - Pick Up

Shaft - Feed Roller

Base Ass’y-ADF : A4

Base - Separation Unit

Bracket - Separation

Slider - Friction

Slider - Release : Separation

Inner Cover -Operation Panel : Front

Inner Cover -Operation Panel : Rear

VERSION MODEL
PAGE AND
INDEX NO

2-84 

2-85

2-60

2-57

2-79

2-76

2-75

2-78

2-73

2-107

1-30

1-31

2-109

1-32

2-63

2-88

1-29

2-65

2-74

2-119

2-117

2-116

2-80

2-58

2-59

2-126

2-31

2-24

2-23

2-25

2-32

2-13

2- 7

2- 6

2- 3

2-34

2-35

PART NO DESCRIPTION VERSION MODEL.

H053 1523 Spring - Separation Roller 2 - 5

H053 1524 Spacer - M6x14 2-11

H053 1525 Plate Spring- Pressure Roller 2-46

H053 1527 Shaft - Pressure Roller 2-45

H053 1529 Adjustment Screw-PB 2- 8

H053 1534 Slider Sheet 2-114

H053 1537 Pressure Plate - Separation 2-12

H053 1538 Shaft -Bracket : Separation Roller 2-14

H053 1545 Trast Screw – Spring 2-115

H053 1547 Shaft - Separation Roller 2-16

H053 1548 Stopper – Friction : #180 2-20

H053 1554 Spring -Locking : Front 2-40

H053 1555 Spring-Locking : Rear 2-42

H053 1558 Washer - M6x1.5 2-18

H053 1560 Slider -Release : ADF 2- 4

H053 1566 Shaft - Release : ADF 2-37

H053 1567 Arm-Release : ADF 2-38

H053 1568 Locking - ADF : Front 2-39

H053 1569 Locking - ADF : Rear 2-43

H053 1570 Mylar -Document Stopper 2-125

H053 1571 Sheet -Side Plate : Rear 2-120

H053 1572 Sheet -Side Plate : Rear 2 2-121

H053 1574 Spring -Release : Slider 2-44

H053 1575 Bushing - M6.2 2-29

H053 1576 Separation Roller 2-15

H053 1581 Disk - Friction : Separation Roller 2-17

H053 1582 Spring - Friction : Separation Roller 2-19

H053 1600 Bushing - M6 : CUFE 2-41

H053 2102 Base Ass’y -Printer : A4 3-38

H053 2106 Sensor Cover – Feed out 3-26

H053 2107 FCU Cover - A4 3-34

H053 2108 Platen Roller - A4 3- 5

H053 2109 Feed-out Roller - A4 : Lower 3- 1

H053 2110 Guide Roller -Printer 2-104

H053 2111 Timing Belt - 56T 3-17

H053 2112 Pulley - Platen 3- 8

H053 2113 Pulley - Feed-out 3- 3
A

2 – 2



PART NO. DESCRIPTION VERSION MODEL

H053 2114 Belt - M2.5 : Feed-out 3 - 4

H053 2115 Turn Roller - A4 2-108

H053 2117 Fixing Plate -Thermal Head : Rear 2-103

H053 2118 Fixing Plate -Thermal Head : Center 2-100

H053 2123 Stepped Screw  -M4 : Printer 1-28

H053 2126 Reduction Pulley-Printer 3-16

H053 2128 Sheet - Roll Paper : Rear 3-31

H053 2129 Plate Spring -Thermal Head 2- 95

H053 2130 Ground Plate -Motor Bracket 3-21

H053 2131 Ground Plate -Feed-out Roller 3-14

H053 2132 Harness Guide -Rear 3- 19

H053 2136 Antistatic Brush-Printer : A4 2-36

H053 2141 Plate Spring -Feed-out Roller 3-12

H053 2142 Thermal Head Cover  : A4 2-105

H053 2144 Holder -Feed-out Roller : Front 2-93

H053 2145 Holder -Feed-out Roller : Rear 2-94

H053 2146 Guide Plate-Feed-out : A4 2-90

H053 2148 Lavel –Black : SB-4 Sensor 2-91

H053 2155 Sheet - Roll Paper : Front 3-30

H053 2161 Cutter Ass’y-A4 3-11

H053 2163 Fixing Plate -Thermal Head : Front 2-98

H053 2164 Bracket -Thermal Head : Front 2– 99

H053 2165 Bracket -Thermal Head : Rear 2-102

H053 2166 Bracket -Thermal Head : Center 2-101

H053 2171 Bracket - RX Motor 3-20

H053 2174 Cord Clamp -TEL G/I/UV 1-39

H053 2177 Harness Cover -Thermal Head 2-96

H053 2178 Inner Cover -Cutter 3-22

H053 2182 Fixing Plate - SRAM 3-41

H053 2189 O Ring - P3 2-118

H053 2191 Feed-out Roller Ass’y-A4 : Upper 2-92

H053 2197 Bracket -Turn Roller : Front 2-111

H053 2198 Bracket -Turn Roller : Rear 2-112

H053 2199 Sheet - Paper Holder : A4 3-24

H053 3078 Spring -Hopper 1- 18

H053 3100 Front Cover 1-35

H053 3101 Right Cover 1- 16

PART NO.

H053 3102

H053 3113

H053 3115

H053 3117

H053 3118

H053 3119

H053 3121

H053 3126

H053 3130

H053 3131

H053 3135

H053 3136

H053 3137

H053 3138

H053 3142

H053 3143

H053 3145

H053 3146

H05 33148

H053 3150

H053 3151

H053 3152

H053 3158

H053 3165

H053 3166

H053 3220

H053 3227

H053 4112

H053 4113

H053 4114

H053 4116

H053 4124

H053 4125

H053 4126

H053 4128

H053 4137

H053 4138

DESCRIPTION

Left Cover

Interface Plate Cover

Inner Cover - ADF Clutch

Inner Cover -Scanner : A4

Bracket -Cover : Front

Bracket -Door Switch

Metal Base Ass’y

Rubber Foot -20.6 X 7.6

Shield Plate - PSU

Insulating Sheet -PSU

Base Guide -Front-Left

Base Guide -Rear-Left

Base Guide -Front-Right

Base Guide -Rear-Right

Adjustment Screw Cap

Rear Cover Ass’y

Op-Port Cover Ass’y-FAX80

NCU Cover

Upper Cover Ass’y-FAX80

Op-Port Cover Ass’y-FAX80

Op-Port Cover Ass’y-FAX80

Op-Port Cover Ass’y-FAX80

Sub Document Table

Quick Dial Cover

Quick Dial Sheet

Bracket -Door Switch

Spring-Hopper : Rear

Decal - Set Document

Decal - Set Document

Decal - Set Document

Decal -Set Document

Decal - Caution : Small SAF

Decal - Caution : Small SAF

Decal -Caution : Small SAF

Decal - Caution : Small SAF

Decal - Replace Paper

Decal –Replace Paper

VERSION

UK

G

UK

I

UV

UK/U1

G/1/UV

G

UK/UV

I

U2

G

UK/U1

I

U2

G

UK/U1

MODEL

80

80

80

80

80/85

80/85

80/85

80

80

80

80

PAGE AND
INDEX NO

1-20

1-14

2-71

1-17

3-33

3-36

1-23

1-22

3-23

3-28

1-27

1-26

1-25

1-24

1- 8

1-11

1- 6

1-12

1- 9

1- 6

1- 6

1- 6

1-10

1- 4

1- 5

3-36

1-41

1-15

1-15

1-15

1-15

1-13

1-13

1-13

1-13

1-34

1-34

2 – 3



PART NO. DESCRIPTION VERSION MODEL

H053 4139 Decal -Replace Paper

H053 4141 Decal –Replace Paper

H053 4143 Decal - Cutter

H053 4144 Decal - Cutter

H053 4145 Decal - Cutter

H053 4147 Decal - Cutter

H053 4149 Decal -Cutter Guide

H053 4192 Decal - Power Switch

H053 4302 Quick Dial Labels

H053 4310 Operator’s Manual - FAX80/85

H053 4315 Quick Reference Guide - FAX80

H053 4316 NECR

H053 4317 Operator’s Manual - FAX80/85

H053 4318 Quick Reference Guide -FAX80

H053 4319 Operator’s Manual - FAX80/85

H053 4320 Quick Reference Guide -FAX80

H053 4321 Operator’s Manual -FAX80/85

H053 4322 Quick Reference Guide -FAX80

H053 4323 Operator’s Manual -FAX80/85

H053 4324 Quick Reference Guide - FAX80

H053 4388 Quick Dial Sheet

H053 4390 Quick Dial Sheet

H053 4393 Quick Dial Sheet

H053 4484 Operation Panel Sheet

H053 4485 Operation Panel Sheet

H053 4800 Copy Tray -A4

H053 4801 Original Tray-A4

H053 4829 Copy Retainer Wire

H053 4913 Decal - Gear : G

H053 4914 Decal - Gear : I

H053 4915 Decal -Gear : U1

H053 4916 Decal -Gear : U2

H053 5003 PSU Ass’y -Europe : 220V

H053 5012 Electromagnetic Clutch

H053 5013 Sensor Ass’y-SB4

H053 5014 Rx Motor

H053 5016 Sensor Ass’y-SB5

I

U2

G

UK/U1

I

U2

G

G

G

UK

UK

I

I

U1

U1

U2

U2

G

I

U2

U1

U2

G

I

U1

U2

80/85

80

80/85

80

80/85

80

80/85

80

80/85

80

80/85

80/85

80/85

80

80

1-34-

1-34

3- 9

3- 9

3- 9

3- 9

3-10

1-37

1- **

1- **

1- **

1- **

1- **

1- **

1- **

1- **

1- **

1- **

1- **

1- **

1- 5

1- 5

1- 5

1- **

1- **

1- 2

1- 1

1- 3

1-38

1-38

1-38

1-38

3-43

2-72

3-27

3-25

3-29

PART NO.

H053 5018

H053 5023

H053 5027

H053 5028

H053 5101

H053 5102

H053 5103

H053 5104

H053 5203

H053 5205

H053 5208

H053 5302

H053 5305

H053 5306

H053 5308

H053 5308

H053 5310

H053 0313

H053 5314

H053 5315

H053 5316

H053 6000

H053 6007

H053 6008

H053 6009

H053 6010

H053 6012

H053 6014

H053 6022

H053 6023

H053 6026

H054 3111

H055 3112

H055 3113

H055 3114

H055 3119

H0554106

DESCRIPTION

Document Sensor

Monitor Speaker Ass’y

Sensor Ass’y-SB10

Tx Motor

Op-Port Unit
- 
FAX80 (1- 4- 1- 7)

Op-Port Unit
- 
FAX80 (1- 4- 1- 7)

Op-Port Unit
- 
FAX80 (1- 4 - 1- 7)

Op-Port Unit - FAX80 (l- 4 - 1- 7)

Thermal Head- A4 : Kyocera

Xenon Lamp -A4

Xenon Lamp Stabilizer -A4

Harness - PSU/FCU

Harness - NCU/FCU

Ground Wire - 120mm

Ground Wire -Bottom-Side : Rear

Ground Wire -Bottom-Side -Rear

Ground Wire -Bottom-Side -Front

Ground Wire - Separation Base

Harness - Front/Upper

Harness - SBU/FCU

Harness - T. Head/PSU

PCB Ass’y-Op-Port

PCB ASS’y -FCU : FAX80 : G

PCB ASS’y -FCU : FAX80 : UK

PCB ASS’y -FCU : FAX80 : I

PCB ASS’y -FCU : FAX80 : U1

PCB ASS’y - SRAM

PCB ASSyu -FCU : FAX80 : U2

PCB ASS’y - SBU

PCB ASS’y - NCU

PCB ASS’y -NCU

NCU Fixing Plate

Op-Port Cover Ass’y-FAX85

Op-Port Cover Ass’y-FAX85

Op-Port Cover Ass’y-FAX85

Upper Cover Ass’u-FAX85

Decal -Caution : SAF

VERSION

G

UK

I

UV

G

UK

I

U1

U2

G/UV

UK/I

G

UK

I

G

MODEL

80

80

80

80/85

80/85

80

80

80

80

80

85

85

85

85

85

PAGE AND

INDEX NO

2 - 1

3-35

3-37

2-83

1- A

1- A

1- A

1- A

2-97

2-61

2-62

3-40

3-39

2-77

2-122

3-13

3-32

2-123

1-36

2-70

2-106

1- 7

3-44

3-44

3-44

3-44

3-46

3-44

2-69

3-42

3-42

1-21

1- 6

1- 6

1- 6

1- 9

1-13

2 – 4



PART NO.

H055 4107

H055 4108

H055 4110

H055 4331

H055 4337

H055 4343

H055 4344

H055 4345

H055 4346

H055 4347

H055 5101

H055 5102

H055 5103

H055 6007

H055 6008

H055 6009

H055 6010

H055 6014

DESCRIPTION

Decal - Caution : SAF

Decal - Caution : SAF

Decal -Caution : SAF

Operation Panel Sheet

Operation Panel Sheet

Quick Reference Guide - FAX85

Quick Reference Guide - FAX85

Quick Reference Guide -FAX85

Quick Reference Guide - FAX85

Quick Reference Guide - FAX85

Op-Port Unit - FAX85 (1- 4 - 1- 7)

Op-Port Unit - FAX85 (1- 4 - 1- 7)

Op-Port Unit - FAX85 (1- 4- 1- 7)

PCB ASS’y -FCU : FAX85 : G

PCB Ass’y -FCU : FAX85 : UK

PCB Ass’y -FCU : FAX8,5 : I

PCB ASS’y -FCU : FAX85 : U1

PCB ASS’y -FCU : FAX85 : U2

VERSION

UK/U1

I

U2

U1

U2

G

U1

I

UK

U2

G

UK

I

G

UK

I

U1

U2

MODEL

85

85

85

85

85

85

85

85

85

85

85

85

85

85

85

85

85

85

PAGE AND

INDEX NO.

1- 13

1-13

1-13

1- **

1- **

1- **

1- **

1-**

1- **

1- **

1- A

1- A

1- A

3-44

3-44

3-44

3-44

3-44

PART NO. DESCRIPTION VERSION MODEL

0312 0080B Philips Screw with Flat Washer -M2x8 3-107 

0313 0060B Philips Pan Head Screw -M3x6 2-205

0573 0040E Hexagon Headless Set Screw –M3x4 2-206

0574 0040E Hexagon Headless Set Screw –M4x4 3-108

0720 0020E Retaining Ring -M2 2-209

0720 0030E Retaining Ring -M3 2-210

0720 0030E Retaining Ring -M3 3-110

0720 0040E Retaining Ring -M4 2-208

0720 0040E Retaining Ring -M4 3-111

0720 0050E Retaining Ring -M5 2-211

0720 0060E Retaining Ring -M6 1-103

0720 0060E Retaining Ring -M6 3-109

0807 3005 Washer -Reverse Gear 2-212

0951 3005B Philips Screw with Fiat Washer -M3x5 2-204

0951 3005B Philips Screw with Flat Washer -M3x5 3-103

0951 3006B Philips Screw with Flat Washer -M3x6 1-100

0951 3006B Philips Screw with Flat Washer -M3x6 2-200

0951 3006B Philips Screw with Flat Washer -M3x6 3-100

0951 3008B Philips Screw with Flat Washer -M3x8 1-101

0951 3008B Philips Screw with Flat Washer -M3x8 2-201

0951 3008B Philips Screw with Flat Washer -M3x8 3-101

0951 3010B Philips Screw with Flat Washer -M3x10 3-106

0951 4006B Philips Screw with Flat Washer -M4x6 1-102

0951 4006B Philips Screw with Flat Washer -M4x6 2-202

0951 4006B Philips Screw with Flat Washer -M4x6 3-102

0954 3006B Double Sens Screw -M3X6 2-207

0954 3006B Double Sens Screw -M3x6 3-104

0954 3008B Philips Screw -M3x8 3-105

0954 3010B Philips Screw -M3x10 2-203

1105 0109 Cord Keep 1-105

1105 0115 Tie Wrap - SKB-85 1-104

1105 0115 Tie Wrap - SKB-85 2-213

2–5


	RICOH FAX 77/80/85 (for Europe)
	INDEX to PARTS CATALOG
	1.EXTERIOR
	2. ADF/SCANNER
	3 PRINTER/ELECTRICAL COMPONENTS .
	PARTS INDEX

